== I 1 K B

IN—I) AR
PARTS LIST

BBWP-28BL
BBWP-28BL-BTFL

SEIKO SEWING MACHINE CO., LTD.




Notes for using this parts list

1. Parts supplied as complete assemblies are circled by a line :
2. This book was prepared based on information available in March. 2011,
3. Parts are subject to change in design without prior notice,

INDEX

Machine body =~ et p?vggs
Upber shiaft mechanism == socsssemuisusiimes s i 5 siisenmnantenmamnnn 3, 4

Needle bar and thread take—up mechanism = «oeerimiiiiiii 5,6

Infier presser foot Mechanism <=« =s=ssessssunns vovssstnt sisssssss sasaas sanmnnmrnsnnserns 7.8

Outer presser foot meChanism ............................................................ 9' 10

LOWer Shaft mechanism ............................................................ '[1, 12
Throat plate and throat plate base «==x-+++ssessessreaserttumianrminiaiieneeeaeaian. 13, 14
Hook saddle (right) and hook  srrerrrrrriiii i i it r i s s 15, 16
HOOk Saddfe (IB'H:) and hook ............................................................ ‘!7, 18
Feed Shaﬁ mechanism ............................................................ "9' 20
Feed adjustment mechanism ............................................................ 21' 22
Upper feed mechanism ............................................................ 23, 24
Feed reverse mechanism ............................................................ 25‘ 26
Desnsae faot Rermshshlan ooy misassiRasssss s sa s n B R a s g 27. 28
Bobbin winder mechanist: = svseswwessass B P RCRTERETR 29, 30
Tension release mechanisy = w=w==ressastanersonsns i AR R TR AR SR 29. 30
Thitead teRsion  tesissasesssessseissassesississaiiass v s sseessise v s s 31,32
Lubfication =~ sessesesssesccancssssesesrecsasensssssnsenssasassesaseniieas 33 34
Quick reverse mechanism (—BT) «ererrestrreremim e 35, 36
Knee switch mechanism (—FL)  «eeresrersssmmnmmmmmm et 37, 38
Maiitial switeh mechaniem CGBT) = s R S R SR 37. 38
Air Pressure MEChanisSm +rrssrrersssssrsssmnmmiiii ittt 39, 40
Presser foot actuator mechanism (—FL) ............................................. 39‘ 40
Connectors and cables  sesesereesrsrersreciiisioiieisiisne s inaesnasanesstanas 41, 42
ACCESSOrEs 1 eeeeeeseeesssseeseseesesseeesieisiessisesssisinas 43, 44
ACCESSOMIES 2 eeeeesaemseseeseeeseseeeeiiesiiesiiissacieieinne 45, 46

Table of gauge parts ~ eeeeeseeessessreeseceiiii 47



IN—YYZRTFAIZELT
1. MBI CHAT A5 &E. FBTRLTHBYFES,
2. ZOXKRIF20MEIBOT—RIZESWTHERShEED TT,
3 MRIFFELGLUICHALTETINIESLAHYET,

B X

SEEE e R s
FHIBIR e 5

SHEE - RFEREI R0 e 5 6

q::}q&iff]{?r: ....................................................... 7.8

%:}g}if’;ﬁ{% ....................................................... 9 .10
FHEIBIER 000 e 11,12
f+*ﬁ~ ﬁf*ﬁié\ ....................................................... 13, 14
HTLEEBE) AT e 15, 16
AREE(E)  HT 17. 18
L;_L)ﬁﬁ]iaﬁ]{?ﬁ ....................................................... 19, 20
PEYFERBIE 0 e P 21, 22
_tl%_bjﬁg{% ....................................................... 25 94
GEEEIE e 25, 26
;@i_t[jf@g{g ....................................................... 97 98
%%&Eﬁ% ....................................................... 29, 30
;{&@}Q’)&)Fﬂ{$ ....................................................... 29, 30
;"{:E]E]:j'"rﬁ% ....................................................... 31, 32
ﬁ}mfﬁﬁﬁﬁ{% ....................................................... 33, 34
BAYTINIIBIF(-BT)  wevveeesnnessmsssmint s 35 36
BERAYTFRIR-FL)  coverreerrrrmse s 37,38
?@j}’('{“}?—‘ﬁg{%(—BT) .......................................... 37, 38
ﬁ&_@{% ....................................................... 39, 40
?ﬁi?b?‘ll"gﬁ:ﬂ%(—FL) ............................................. 39, 40
-y L ey | P LR R R 41, 42
{1%&&3{% S T L L R R R R R LR R 43, 44
{Tﬁ%fﬁ{g D eeeeereeesesesessesnsansasasaessesianaseaasieens 45, 46

’73'—‘;% ....................................................... 47



F {KREH{% /Machine body




F{XE8{%/Machine body

NO.| Be&e Eolyg mt DESCRIPTION
1
2|3
PARTS NO. | 9| ¢ |aQTY
1 160384 * | * 1 | RAEEZE SUPPORT BAR
2 |60227-01 * * 1 | b TOP COVER
3 |60227-02 x| % 1 [CDEAYILAZ)L DIAL BUSHING, CD
4 |B150607 * | K 1 | EiRT L RUBBER CAP, 32.8
5 (60229 * | * 1 | KEHN— COVER, :T/TAKE-UP LEVER
6 |60204 * | * 1 | XFHA—1E BOLT, SOCKET M4X0.7 L=6
7 131207 * | % 1 | KEHN—IE Ty r— WASHER, PLAIN M4
8 |60228 * | % 1 | ElR—kSvFE SHEET PACKING
9 (30066 £ [ * 7 |[E#RiE BOLT, SOCKET M5X0.8 L=12
10 [27172 * | * 5 |7oig SET SCREW, SOCKET (CP) M6X1.0 L=8
13 60002 * | = 1 |mR FACE PLATE
14 |B159150 * | % 1 |@iRd Lig RUBBER CAP, 20.5
16 |60004 * | % 1 |mEHGhs OIL WICK, 130
17 160003 * [ *x 1 |ER AT PACKING,; F-PLATE
18 |27177 * | * | 2 |@Eiki BOLT, SOCKET M5X0.8 L=16
19 |B117936 * | * | 3 [gHERTLE RUBBER CAP, 9.4
20 20218 * | * 1 |dL RUBBER CAP
21 |20161 * | * 1 |HRE OIL WINDOW
22 (8040 - * 2 |[a—FHh/—ik SCREW 9/64X40 L=8
23 (30025 - * | 2 |[3—FhANA—1LTvio— WASHER, PLAIN L3.5
25 |BS20345 e 1 |REYRERLNE RUBBER CAP
26 |B159150 * | % 1 |[a—FnRdLiz RUBBER CAP, 20.5
27 |B142743 * | - 1 |FLY A =53 RUBBER CAP, 27.5
28 |B159928 x| - 1 |RYSRESH A —luE RUBBER CAP, 14
29 |B142374 ¥ | x| 2 [IRyHLA—8Tvia BUSH, DRY : L=20
30 |B140063 * | =% 1 | LN—Zbysi— PIN, DOWEL
32 |B153132 * | * 1 |/SyHLN—Rbwsi—Fa2—T  |NYLON TUBE, L=135
33 |B140063 * | * 1 |mwHLR—R Ty T ZAwss— |PIN, DOWEL
34 |B104821 * | * 1 (1B A—BT L3E RUBBER CAP, 10.5
35 |30046 * | * 1 |7—R&1E SCREW, TRUSS M4X0.7 L=4
36 |31207 * | * 1 |7—AREBLETYY— WASHER, PLAIN M4
37 |14517 * | * 1 |ELKR(1/4"~3/8") (1BHE) SLIDE PLATE (1/4”~3/8") (Std.)
38 |6031-01 * | * 1 |ZELRLE SLIDE PLATE SCREW 11/64X40 L=9
42 |60358 * | * 1 |_yFE#R UPPER COVER ASSY, BED
43 |60359 * | % 1 [(RyF kv SHEET PACKING, BED
44 |30075 x| % | 10 |[_ybkLEiRit BOLT, SOCKET M4X0.7 L=8
45 |B105113 o 1 |RyF&iniz SCREW 12.70X28 L=5
46 |B105215 x| x| 2 |RyF&mig vty PACKING
47 160357 * | * | 1 |ZRVAT PIPE
48 |60371 * | * 1 g/ RE=—ILiT TUBE, 120
49 |60364 * | * 1 [ Ryl OIL CAP, BED
50 |B140518 * | % 1 | RyFla 23z SCREW 7.94X28 L=10
51 |B081007 * | * 1 |RwEmas om0 T O RING, P7
63 |B159150 * | * 1 |REHS—TLEE RUBBER CAP
64 |60360 * | * 1 |FANy—2 OIL GAUGE
65 |37229 * | * 2 |7z SET SCREW, SOCKET M4X0.7 L=5
66 [61531 * | * 1 |FEX2EER) SUPPORT BAR (LONG)
67 |61533 * | * 1 |hEh A —i INTERMEDIATE CASE COVER
68 |30046 * | * 4 |hfSsEH/ N —ixiE SCREW, TRUSS M4X0.7 L=4




L#hEE{% /Upper shaft mechanism




L #hR8{% /Upper shaft mechanism

NO.| HE&EE Eo e 4 DESCRIPTION
- ! )
| a
PARTS NO. | 9| & [aQTY
1 [60007 * | * 1 | E#h UPPER SHAFT
2 |60015 x| % 1 |95089F—3vhh CRANK MOTION CAM
3 11031 * | % 1 | E8RFYT(FD BEARING, UPPER SHAFT
4 118607 * | % 1 |95 9hLIEA) SCREW 9/32X28 L=16
5 (27172 * | % 1 |59 hL00(B) SET SCREW, SOCKET (CP) M6X1.0 L=8
6 [30066 * | x| 2 |90FESSUHERL BELT, SOCKET M5X0.8 L=12
7 135999 * | = 1 |90FS5 91k SET SCREW, SOCKET (CP) M6X1.0 L=6
8 [60011 * * 1 |[SH— BALANCER
9 28027 * [ * 1 (/3524 —1k SET SCREW, SOCKET (CP) M8X1.25 L=12
10 |60009 * | % 1 | EEBRAS—(th) BR-COLLAR, M U-SHAFT
1 |27172 * | % | 2 | EEBRAS—(d)IE SET SCREW, SOCKET {CP) M6X1.0 L=8
12 |60010 * | % 1 | E#A7TYH(F) BEARING
13 (60223 * |k 1 |R&EEHS— COLLAR, BOBBIN WINDER
14 [35999 * | * 2 |HR&EEHS—1E SET SCREW, SOCKET (CP) M6X1.0 L=6
15 |60224 * | * 1 | EXJLT—1 (58) UPPER BELT PULLEY ASSY
16 |60225 * | * 1 | ERJIET—1)—1EA) SET SCREW, SOCKET (CP) M6X1.0 L=12
17 |28043 * | x| 1 | EXJST—1)—1E(B) SET SCREW, SOCKET (CP) M6X1.0 L=10
18 |60008 * | * 1 | EEBRAT— () BR-COLLAR, B ;U-SHAFT
19 60013 * | * 1 | F#BRAS—(#)iEHE  |RETAINING RING, EXTERNAL C20
20 27172 * | % 2 | E#BRAS—(#)1E SET SCREW, SOCKET (CP) M6X1.0 L=8
21 |60014 * | % 1 | EEARTYT($8) BEARING
22 161503 * | * 1 |#43o5 Rk TIMING BELT
23 |50404 * | * 1 |F—Y—1k(A) SET SCREW, SOCKET (CP) 15/64X28 L=19
24 |50405 * | % 1 |F—1U—1k(B) SET SCREW, SOCKET (CP) 15/64X28 L=19
25 (61529 * | % 1 [F—U— PULLEY COMPLETE
26 |37031 * | * 1 |[F—U—Lhl SCREW, FLAT M6X1.0 L=16
27 |37028 * | * 1 |F—)—RLhlES WASHER
28 161504 o 1 |7AFS— IDLER
29 161507 * | * 1 |7A4F5—%5& IDLER FLANGE
30 |61505 * | % 1 |7AF>—%H# IDLER SHAFT
31 {11426 * | * | 2 |7AFS—hbdEs RETAINING RING
32 127171 * | * 2 |FAFS—1A1L SET SCREW M5X0.8 L=10
33 |61506 * | * 1 |[7AFS>—REEH IDLER ADJUSTING SCREW
34 |27172 * | * 1 |7AF>—FE#LE SET SCREW, SOCKET M6X1.0 L=8
35 |61534 * | * 1 |X=Eyy INDICATOR RING g
36 [27172 * | % 1 [T ik SET SCREW, SOCKET M6X1.0 L=8
37 |37061 * | * 2 |FPARZ—Tviv— WASHER
38 |37158 * | * 1 |[F—=)—vire— WASHER




&t#E - KFERH{% /Needle bar and thread take—up mechanism




&145 - XFERE{R/Needle bar and thread take—up mechanism

NO.| #@HES N e DESCRIPTION
3| 3

PARTSNO. | 9| ¢ |aQTY
2 160028-01 * | 1 |#EXE NEEDLE BAR BRACKET
3 |60028-02 | X 1 |&HEL S NEEDLE BAR BRACKET SHAFT
4 160028-03 * | ok [ Bz L=l g N RUBBER SHEET
5 (60030 ¥ | x| 2 |$HELEBBE PIN
6 (60044 ¥ | x| 1 |SHEREEAL—IL GUIDE RAIL, N/B-CLAMP
7 |37112 ¥ | * | 2 |#HEREERAL—ILLE SCREW M3X0.5 L=6
8 |60622-A * | * 1 |&tHE NEEDLE BAR
10 |B140553 * | % 2 |#ik SET SCREW 1/8X40 L=45
11 {60041 * | * 1 |#HERE NEEDLE BAR CLAMP
12 {37134 * | * 1 |#HEiaRRL SCREW M4X0.7 L=10
13 |60042 * |k 1 |[EHEREAE SLIDE BLOCK, N/B-CLAMP
14 |60034 * |k 1 (gHELXBE=—— (T OIL TUBE, 110
15 |60032 * | * 1 |$HELEHRE OIL WICK, 700
16 |60031 * | *x 1 [#HELERRT SPONGE
17 |30046 * | % 1 (#HELXERRTIE SCREW, TRUSS M4X0.7 L=4
18 |61508 * [ * 1 | RE(RR) THREAD TAKE-UP LEVER COMPLETE
19 [37046 * | * 1 | RKFERTFTYLT (M) BEARING, S ; T-TAKE-UP
20 |37047 * | * 1 |REATYLHT(K) BEARING, L ; T-TAKE-UP
21 [37051 * | * 2 | KETvv— WASHER, THREAD TAKE-UP
22 |60019 * | % 1 | XEXX THREAD TAKE-UP SUPPORT
23 160021 x| * 1 |XEXZRRL SUPPORT SCREW M4X0.7 ; T/TAKE-UP
24 {37585 * | % 1 | X#ELZZRCHvk NUT M4
25 |37053 x| * 2 | KELZZ=—FILRTPYY NEEDLE BEARING
26 |60020 * | x| 2 |KEXZUY SUPPORT RING, ; T/TAKE-UP
27 {60022 * | * 1 |90ESSY CRANK, 90
28 |60023 * | * 1 |&HESS 9 () NEEDLE BAR CRANK ROD ASSY
29 {60024 * | * 2 &SSO ORTYLY BEARING
30 |60017 x| * 1 | XFE PIN, : T/TAKE-UP
31 (60116 | * | 1 |KFEVIERL SET SCREW, SOCKET (CP) M5X0.8 L=8
32 |60018 * | * 1 | EFEA2)L BUSHING, ; T/TAKE-UP PIN
33 |60116 * | * 1 | REEAZILIE SET SCREW, SOCKET (CP) M5X0.8 L=8
34 |60043 * | % 1 |&HEL B8 A%ILGED BUSHING
35 60081 o 1 |$HEL S AZIL(EE) . BUSHING, F
36 [B116920 x|+ | 2 |#HELXEEOYIY— RING, THRUST
37 |60039 * | x| 2 (EHELXEEWHS— COLLAR
38 27177 * | % 2 |$tEXEHHT—FHRL BOLT, SOCKET M5X0.8 L=16
39 |90625 * | % 2 |#HEX BEHS—E Ty vy— |WASHER, SPRING 2-5
40 [NO124 * | * 2 |&IDP X 17 #24 NEEDLE, DPX17 (i#24)
41 |61508C * | * 1 | XKFELvb THREAD TAKE-UP LEVER SET
42 |31110-A * | * 1 |##RiE BOLT, SOCKET M3X0.5 L=10
43 [60624-A x| * 1 |aHEL=MR (1/8”~5/16") (=#) |THREAD GUIDE (1/8”~5/16") (Std)
44 160634 * | % 1 |E&EEYESD NEEDLE CLAMP BRAKE PIN
45 |B062630 * | * 1 [HREAL SCREW 2.38X56 L=4
46 |61206 * | % 1 |8t (1/747) (1B%E) NEEDLE CLAMP (1/4”) (Std)




3 X B84%/Inner presser foot mechanism




fi 48 X BH{% /Inner presser foot mechanism

.|
NO.| BIEEE E = e DESCRIPTION
g 3
PARTSNO.| ' | ¥ |aTY

1 {60081 * | * 1 [HEEA%IL (FiD) BUSHING, F

2 160082 * | *x 1 |[fEARIL(38) BUSHING, B

3 |60106 e 2 |fEEhHS— COLLAR, UD ADJUST-SHAFT
4 118028 * | % 2 |HEAhS—ik SET SCREW, SOCKET (CP) M5X0.8 L=5
5 |60078 * | % 1 |[#EAART SPONGE

6 |60080C e 1 |fE%h (FE) SHAFT ASSY

7 160080 * * 1 |#Eh SHAFT

8 |31092 * 1k |1 |HERERAl BOLT, SOCKET M4X0.7 L=12
9 |B104450 * | * 1 [fEsHT Lt RUBBER CAP, 8

10 160057 * |k 1 |3EEE CONNECTING PIN

11 |60528 * | *x 1 |dEdhme OIL WICK, 235

12 |60068 * | * 1 | Fa1—THAF(A) TUBE GUIDE

13 |60064 * | % 1 |[Fo—THAFLL BOLT, SOCKET M3X0.5 L=5
14 |60066 * | x 1 |E LEATHER

15 |18349 *x | % 1 |t BOLT, SOCKET M3X0.5 L=6
16 |60483 * | * | 1 [RBR Ty v— WASHER, SQUARE 10X12X1
17 |60065 x| x| 1 |=oxEE CONNECTION

18 |60059 e 1 |EiEm STOPPER CLAW

19 |60060 * | * 1 |#RAEHR PRESSER CONNECTION PLATE
20 {60056 * | % 1 |#RZ EaEE PRESSER BAR CONNECTION
21 |60059 * | * 1 |Evibm STOPPER CLAW

22 |60064 * | * 1 |Evikuk BOLT, SOCKET M3X0.5 L=5
23 |60056 * | * 1 |$BAEER PRESSER BAR CONNECTION
24 160059 x| x| 2 |Evib STOPPER CLAW

25 |60064 * | * 1 |Eibmit BOLT, SOCKET M3X0.5 L=5
26 |60057 * | x| 3 |[BAEELLE CONNECTING PIN

27 |60058 x| x| 3 [HIEEFEEHE OIL WICK, 50

28 |60094 * |k 1 |4 mE ——L T OIL TUBE, 75

29 |BS51277 x| x| 2 |7k FELT

30 |BS51803 * | * 1 |7 Lk FELT

31 |60079 * | * 1 |3E8hT L2 (ED RUBBER CAP

32 60086 * | * 1 |E#EE > m OIL WICK, 80

33 |60096 * | * 1 |t B EEHS OIL WICK, 20

34 160063 * | 1 |[fRhibAE#H SHAFT, SLIDE BLOCK

35 |61021 * | * 1 |z INNER PRESSER BAR

36 |60062 * | % 1 [IRhiEBE GUIDE SLIDE BLOCK
- 37 |8145-03 * | * | 2 |IRhibAE#EDER RETAINING RING, EXTERNAL 4
38 |60061 * | % | 1 [#RhibiR STEADY PLATE

39 |37136 x| o= 12 HRhabiab SCREW. M5X0.8-L=10 ._..
40 |10285 * | * 1 |hiBZ (1/47) (BH) INNER PRESSER FOOT (1/4") (Std.)
41 10662 * | * 1 |hiBz ik SCREW 5/32X40 L=6.5




SR Z B8R/ Outer presser foot mechanism

=

- S ((((((((C(( O




538 Z B {% /Outer presser foot mechanism

NO. | BRES e e DESCRIPTION
4| 4
2| o
PARTS NO.| 9| ¥ |QTyY

1 |60161 * | % 1 |[#Rz E(FEhA%)L(A) BUSH, A : P-FOOT LIFTER SHAFT
2 |B148197 * | * 1 ¥ 2 EiFEA%)L(B) BUSH, R : SPREADER SHAFT

3 |60162 * | * 1 |3 E _EFEA%)L(C) P-FOOT LIFTER SHAFT BUSH, C

4 |B146539 * | * 1 |[#z EF#E#A2)L(D) FEED SHAFT BUSH, L

5 |61023 * [ * 1 |[#RZEARIL BUSHING, ; P-BAR

6 |60116 * | % 1 (R EAZLIE SET SCREW, SOCKET (CP) M5X0.8 L=8
7 160069 * | % | 1 |WRAHTIVL PRESSER ADJUSTING DIAL

8 |60070 * [ % 1 (2R ) PRESSER ADJUSTING PLATE ASSY
9 160077 * | % 1 [HAFEHRZTILE FELT, PRESSER ADJUSTING PLATE
10 |60076 * | % 1 |IRABEEHYIIEY PIN

11 |11426 * | * 1 [BAFEEGYISELHE RETAINING RING, E7

12 |60156 * | % 1 |3 X B ERS () P-FOOT LIFTER CONNECTION ASSY
13 [60157 * | % 1 $RZ L EE RS OIL WICK, 400

14 (60158 x| * 1 Bz EEEGEDE PIN

15 [28043 * | *x 1 |38z E(FEE 1 SET SCREW, SOCKET (CP) M6X1.0 L=10
16 |61022 * | x 1 |5 Rz PRESSER BAR, OUTER

17 |60074 * | % 1 [AERTY T SHAFT, PRESSER BAR SPRING

18 |60073 * | x| 1 |[HZESTITZ(T) SPRING SUPPORT, D

19 [60075 * | * 1 |IBRERTYY PRESSER SPRING

20 |60071 * | % 1 |BEERTY T HhS5— COLLAR

21 |60072 x| * 1 [WZEATITZ(L) SPRING SUPPORT, U

22 119060 ¥ | x| 2 [HEFEATITEATYLSEY  |PIN, SPRING 3X8

23 (31094 * | x| 1 AT TEIEO®H RETAINING RING, E5

24 160155 * | * 1 [#Z ET#h PRESSER BAR, LIFTER SHAFT

25 |B146581 * | x| 2 |[MRLETF#HS— SET SCREW COLLAR

26 |B014760 * | * 2 (A ETFE#hS—i1ERC SET SCREW, SOCKET 5.95X28 L=6
27 160380 * | % 1 |BREFB (L) KNEE LIFTER ARM, U

28 [28031 * | * 1 |E¥ TR )AL BOLT, SOCKET M6X1.0 L=14

29 |60163 * | * 1 |2 EFE (L) AT SPRING

30 |61525 * | * 1 |BRLEFESEEGR) K-LIFTER CONNECTING BAR ASSY
31 |61525-01 * | % 1 [BREFEEE KNEE LIFTER CONNECTING BAR
32 |30203 * | * 2 |YroR—IL LINK BALL

33 [11412 * [ % 2 |UoHR—ILFuk NUT

34 |28578 * | * 2 | EFEEET Y Y— WASHER, SPRING 206

35 |60165 * | * 1 |12z EFHLB) PRESSER BAR LIFTER CAM, B

36 134323 * | * 1 |[#{Z EFHLTRERL BOLT, SOCKET M5X0.8 L=18

37 |60164 * | * 1 |BZEFAHLWN PRESSER BAR LIFTER CAM, A

38 [61050 * | * 1 (X EFALWERLE SHOULDER SCREW 15/64X28

39 61051 * | * 1 RZ. EFhLA) TS v— WASHER, PLAIN L6.... .. —

40 (8047 * [ % 1 |[#E EFHLALEETY S v— WASHER, WAVE 8

42 160166 * | * 1 fZEITFE PRESSER LIFTER BAR

43 11430 * | % 1 |#Z EIFREEY LEVER GRIP

44 |60379C * | * 1 |BRELEITFs(ER) KNEE LIFTER SHAFT ASSY

45 160379 o 1 BRI KNEE LIFTER SHAFT

46 |BS16290 * | * 1 |[BREFEE NEEDLE ROLLER, 4X19.8

47 128208 * | * 1 |EY LT HER RETAINING RING, E10

48 |60381 * | * 1 |BLETFBECF) KNEE LIFTER ARM, D

49 (34323 * | % 1 |EYEFB(T&ERL BOLT, SOCKET M5X0.8 L=18

50 |30804 * | * 1 |EYEITFB(F) VR NUT M6

51 [60159 * [ % 1 |#Z EF8HE NEEDLE ROLLER, 5X29.8

52 |30804 * | * 2 |HAREBFAVILFUE NUT M6

53 |61020 x| * 1 |WARE PRESSER HOLDING BRACKET

54 |27174 * | * 1 |WzaELE PINCH SCREW M5X0.8 L=8

55 |18484 * | * 1 |4 4RA SCREW 3.57X40 L=11

56 |10677 * | * 1 |9 Rz Ty e— WASHER

57 |10937-01 x| * 1 |4 H—H—F (1/8"~1/4") (Z:#)|FINGER GUARD (1/8”~1/4") (Std.)
58 |10185 * | * 1 |5 BRZE (1/47) (BHE) ‘ OUTER PRESSER FOOT (1/4”) (Std.)

_1 0_




